
www.ohiowea.org                                                                                                                                                     1www.ohiowea.org                    1

Water Environment 
Association

Preserving & Enhancing 
Ohio’s Water Environment

u l l e t i n

www.ohiowea.org 

Ohio Water Environment Association 

u c k e y e
 

Volume 89:2 | Issue 2 2016

B
Scioto Greenways
Project  & Restoration
Read More Inside
pg.  67-70



2                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2016



www.ohiowea.org                                                                                                                                                     3www.ohiowea.org                    3
[...]
go.osu.edu/nutrientplanners. 

ONMRK Smartphone/Tablet App
With the aforementioned Senate Bill 1, which has 

weather restrictions on when farmers can apply 
nutrients in the WLEB and Senate Bill 150, which 
requires record keeping on nutrient applications all 
across the state, an app for smart phones and 
tablets was developed to make compliance much 
easier. The free app, Ohio Nutrient Management 
Record Keeper (ONMRK), was developed by Knox 
County Farm Bureau and Knox County Soil and 
Water Conservation District with additional 
funding from Ohio State University Extension, 
Muskingum Watershed Conservation District 
and OFBF. ONMRK displays a colored red or 
green screen to indicate if weather conditions 
are within the law to apply nutrients. Once 
the nutrient applications are recorded, the 
user can then log-in on a desktop computer 
and print out the year’s records if needed. 
The app is available at www.onmrk.com, 
Google Play and the Apple App Store. 

Diverse Partnerships
Healthy Water Ohio

An unprecedented partnership 
of Ohio water stakeholders 
developed a strategic plan for 
maintaining and strengthening 
Ohio’s water resources in 
the fall of 2015. The Healthy 
Water Ohio (HwO) coalition 
made recommendations 
that aim to preserve water 
resources for all who use them 
for public, private, and recreational 
use. The HwO report identifies specific policy, 
research, infrastructure, and educational needs in 
the area of water quality. The report also proposes 
the creation of a public-private water trust that would 
direct millions of dollars to go towards supporting 
HwO’s recommendations with a portion of the funding 
coming from the sale of state bonds. The HwO report 
received input from more than 200 individuals with 
a diversified interest in Ohio’s water quality and 

usage. The coalition’s 16-member steering committee 
represented conservation, business, education, water 
suppliers, agriculture, human health, and others. 
Over a 21-month period, the coalition hosted dozens of 
events geared toward fact-finding, discussion, subject 
expertise, government leader input, and collection of 
public opinions from over 1,000 Ohio citizens.  For more 
information about Healthy Water Ohio and subsequent 
reports, visit HealthyWaterOhio.org.

Water Quality Community Grants
In 2015, OFBF provided nearly $150,000 in 

direct funding to water quality projects identified by 
volunteers that is helping improve water quality in 
their communities. Grants money was contingent 

on local Farm Bureau county boards forming 
partnerships with outside organizations 

to provide matching funds and 
resources for each 
project. Local Soil and 
Water Conservation 

Districts, The Ohio State 
University, and many 
other private and public 
organizations provided 
more than $700,000 of 
matching funds in order 
to make the grant project 
a success. With 2015’s 
success, OFBF is providing 
another round of grant 
funding in 2016 that should 
bring in many more community 
partners. Below are some of the 
highlighted projects from the 
2015 grant partnerships:
 6 Local organizations are 

partnering to install a rain garden 
near Indian Lake to help protect 

the lake from potential pollutants 
from entering the water from the 
impervious surfaces of the bike path 
and parking lots.
 6 A cover crop and grazing 

management project in Adams County, 
leveraged by federal funds, made it 
easier for farmers to install conservation 
practices and plant cover crops to improve 
soil health, reduce erosion and prevent 
nutrients from entering waterways.
 6 Hamilton County Farm Bureau helped 

purchase and plant fall cover crops in the 
Dry Fork/Howard Creek sub-watershed 

of the Whitewater River. The cover crops are helping 
to reduce soil and nutrient movement after farmer’s 
crops are harvested.

 6 Knox County Farm Bureau partnered with a variety 
of organizations to provide a free app for farmers to 
comply with new legislation to help improve water 
quality.

fArM BurEAu uPdAtE

Ohio Nutrient Management 
Record Keeper (ONMRK) 
smartphone and tablet 
app provides farmers 
with accurate weather 
predictions and nutrient 
application record keeping.



www.ohiowea.org                                                                                                                                                     31www.ohiowea.org                    31

 6 Local leaders and community influencers in 
Delaware County took part in a workshop series to 
present a broad range of water resource protection 
opportunities and challenges within the headwaters 
of the Scioto River Watershed.

 6 Lucas County Farm Bureau and local partners 
funded the Collaborative Look at Evaluating Available 
Nutrients (C.L.E.A.N) project, which implements 
advanced soil scan technologies to help farmers and 
the public understand the effects nutrients have 
throughout the soil profile. 

 6 Choctaw Lake and Madison County Farm Bureau 
teamed up to not only do a wetlands feasibility 
study but also to purchase cover crop equipment for 
farmers to economically rent to plant cover crops in 
their watershed. 

The immense amount of projects implemented over 
the last couple of years by Ohio Farm Bureau and like 
partners should serve as equal parts: how far water 
quality has progressed and how far water quality can 
improve. The private sector is engaged, the public is 
aware, and key participants are willing to team up 
to provide a realistic path forward to sustaining the 
water quality needed for agriculture and public use. 

Terry McClure, a Paulding County Farmer, works 
with scientists on his farm to collect rainwater runoff 
to determine how much phosphorus it contains as 
part of the Edge of Field Monitoring program.
Demonstration Farms

fArM BurEAu uPdAtE



32                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2016

PlANt PrOfilE

m a D I s o n  W a s t e W a t e r  t r e a t m e n t  p l a n t
courtesy of Burgess & Niple, Inc

hIstory

Construction began on the current site of the 
wastewater treatment plant (WWTP) in 1972 as a 
replacement for the original Madison Township plant 
located nearby on Dock Road. The original Dock Road 
WWTP was a primary-only treatment facility of less 
than 1 million gallons per day (mgd) capacity. The plant 
included a 30-inch submerged outfall effluent pipe that 
extended into Lake Erie.

The 1972 facility was a 3 mgd activated sludge plant 
with tertiary treatment that was built on the current 
site to serve eastern portions of Lake County. Tertiary 
treatment was in the form of deep-bed, rapid-sand 
mixed media filters. These were among the first of 
their kind to be used in a municipal treatment plant 
in Ohio. The plant discharged to the Arcola Creek, but 
in 1985 a new 30-inch outfall sewer was constructed 
from the current plant to the site of the former Dock 
Road facility, and connected to the old outfall sewer 
into Lake Erie. This converted the plant from an Arcola 
Creek discharge, a protected stream and watershed, to 
a Lake Erie discharge facility.

In 2012, plans were developed to upgrade and expand 
the 3 mgd tertiary treatment facility to 5 mgd. The key 
features of the expansion are the complete rebuild of 
the process equipment, the addition of nitrification 
through the use of Biological Nutrient Removal 
(BNR), conversion from chlorination/de-chlorination 
disinfection to ultraviolet (UV), and the addition of an 
effluent pumping facility to discharge up to 15 mgd of 
effluent flow that receives complete tertiary treatment.

Aeration Tanks for Biological Nutrient Removal Process

Preliminary Treatment

Influent Pump Station – 15 mgd capacity. 

The influent pump station is the beginning of the plant treatment 
operations. A 36-inch trunk sewer enters the pump station wet 
well where the wastewater flows to a coarse bar screen. The 
water then flows to an automatic traveling belt fine screen (1/4-
inch punch plate) with a washer, compactor, and conveyor for 
the screenings. The dry well side of the pump station houses 
four raw wastewater pumps (5 mgd each) on the lower level with 

variable speed drives.

Grit Removal and Handling System – 20 mgd capacity. The grit 
removal facility includes two vortex-style grit chambers. There 
are two grit washer/classifiers and grit storage hoppers that are 

used to transport the washed grit offsite for disposal.

PlANt PrOfilE

DesIGn parameters

 6 Population to be served: 25,000
 6 Average Daily Influent Flow (ADF): 5.0 mgd
 6 Peak Daily Influent Flow (PDF): 11.25 mgd
 6 Peak Hourly Influent Flow (PHF): 15.0 mgd
 6 Total Suspended Solids (TSS): Influent 175 mg/l; 

 Effluent 6.0 mg/l (30-day)
 6 CBOD: Influent 200 mg/l; Effluent 6.0 mg/l (30-  

 day)
 6 NH3-N: Influent 20 mg/l; Effluent 7.0 mg/l (30-day  

 summer)
 6 Phosphorus: Influent 5 mg/l; Effluent 1.0 mg/l   

 (30-day)

Secondary Treatment

Aeration Tanks for Biological Nutrient Removal Process (BNR) – 15 mgd 
capacity. The two aeration tanks are divided into mirror image parallel aeration 
tank trains. A single train is a series of consecutive tank segments, or zones 
that allow for the individual operation of the tankage, such as anaerobic (AN) 
zones, anoxic (AX) zones, and aeration or oxic (AE) zones. This enables the 

plant to be operated in a BNR mode.

Ferrous Chloride Feed System for Supplemental Phosphorus Removal. A 
chemical feed system supplements the Bio-P BNR design. Liquid ferrous 
chloride is stored in two fiberglass storage tanks and is pumped to one of two 

alternate feed points located inside the aeration tank junction chamber.

Final Settling Tanks/Solids Removal – 15 mgd capacity. Two final settling tanks 
were constructed with clarifier mechanisms that are variable area suction type 
with direct connection to dedicated return sludge pumps. Three horizontal 
screw centrifugal solids handling pumps are provided (2.5 mgd each). Surface 

floating scum is also removed. 



www.ohiowea.org                                                                                                                                                     33www.ohiowea.org                    33

PlANt PrOfilE

From left to right: Mike Erkkila, Mark Yahner, Jim Adams, 
Doug Breach, Ed Monasky, Michael McGlothin, Mark 
Burchett, Jerry Ondo, Jack Yahner, Paul Kosar and Damian 
Sherwood.

Post Treatment

Ultraviolet (UV) Light System for Disinfection – 15 mgd capacity. 
Water from the tertiary filters flows to the post treatment tank in 
the filter effluent flume where UV lamps are submerged in the filter 
effluent allowing the UV rays to disinfect the wastewater effluent.

Effluent Pump Station – 15 mgd capacity. The 15 mgd PHF cannot 
be 100% discharged through the Lake Erie outfall sewer without 
the addition of effluent pumping. The hydraulic capacity of the 
outfall sewer is limited to approximately 11.25 mgd depending on 
the water levels at the Lake Erie submerged outfall. If Lake Erie 
water levels are high and/or the total plant effluent flow is between 
10.8 mgd and 11.25 mgd, then the effluent must be pumped by 
the new effluent pump station. Three effluent screw centrifugal 

submersible pumps are provided, each rated at 7.5 mgd.

Tertiary Treatment

Tertiary Sand Filtration – 15 mgd 
capacity. The original deep bed sand 
tertiary filter facility underwent a major 
renovation to restore the original 
filtering capacity. This included the 
replacement of the filter media, surface 
wash equipment, and the filter drain 
bottoms. A fifth filter equal in size to 
the existing units was added. Two 
backwash water pumps (11.2 mgd 
each) provide a backwashing rate of 

15 gpm/sf.

h o W  t o  G e t  t h e 
J o b  D o n e  r I G h t  a n D  o n  t I m e !

by Michael “Scott” McGlothin, Madison Wastewater Treatment Plant

The construction of any wastewater treatment plant 
is a fairly complex series of tasks involving multiple 
entities; engineering firms, vendors and contractors. 
The complexity factor and the opportunities for conflict 
and poor results seem to be greater on major renovation 
projects like the Madison WWTP. 

Every aspect of the existing Madison WWTP was 
renovated, upgraded or expanded in capacity. All of 
this work needed to be completed in a specific amount 
of time and for a specific amount of money; all while 
maintaining the plant in operation and meeting the 
NPDES permit limits.

This article reviews the plant personnel’s experiences 
and lessons learned in participating in the successful 
bidding, construction and startup of the Madison 
WWTP Upgrade & Expansion Project. The cooperative 
total project team involvement from the beginning to the 
final acceptance brought increased value to the Lake 
County Department of Utilities and the rate payers. 

The value came in the form of minimal net change 
orders (0.58 percent of total construction cost) and 
effective coordination of day-to-day operations during 
plant shutdowns and process changes, which resulted 
in no permit violations during the 30 month construction 
period. The procedures practiced and lessons learned 
at Madison can add value to any project to minimize 
on-job confusion, conflicts and unnecessary change 
orders. 

To successfully complete an expansion of a wastewater 
treatment plant general contractors and engineers 
should have the owner’s best interest at heart and all 
parties need to bend over backwards to complete the 
project. Done right and on time.

So how do you complete a 17 million dollar project 
“Done right and on time”? Well, being under construction 
for three brutally cold winters on the shore of Lake Erie 
is not a good start. Here is how we did it:

Engineers, contractors and owners agreed on a 
common goal of building a high quality wastewater 
treatment plant and getting it done right and on time. 
We realized in preconstruction meetings that we can 
either be successful together or a failure together and 
failure was not an option. All parties agreed to maintain 
a positive working relationship during the project even in 
the face of adversity. This is easier said than done and 
communication is key.

As a representative of the owner I had to decide how I 

PlANt PrOfilE



34                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2016

was going to approach this project and in particular how 
I was going to cultivate a relationship with the general 
contractor. I remembered the lessons my parents taught 
me like, “treat people how you would like to be treated” 
and “honesty is the best policy.” The following paragraphs 
illustrate how I conducted myself during this two and a 
half year project.

Things to consider when communicating with 
contractors and engineers:

When dealing with sensitive issues you need to find 
the right time to talk. Don’t interrupt the construction 
superintendent when he is out in the field working. Ask 
for a time to meet to discuss serious issues. Never start 
a serious conversation in public unless you feel safe. 
Respect his position and his responsibilities and he will 
respect yours. 

Talk face to face. Avoid talking about serious matters in 
an e-mail, text or telephone calls. Talk in person so there 
are no miscommunications. This is a lost art today. Many 
people feel awkward talking face to face but this is very 
important on a construction site. There is no substitute 
for looking someone in the eye and communicating ideas 
and decisions. 

Do not attack each other. Even when we mean well we 
can sometimes come across harsh because of our choice 
of words. Think before you speak. Choose your words 
wisely and always treat people with respect. 

Be honest with each other, even if you disagree. We 